
R02132015

Parts 
Price 
Book

2-13-15

800-882-5756



2 R02132015

General Provisions of Sale on Terrain King Parts

1.	 Prices shown are suggested list prices.

2.	 Prices are F.O.B. point of shipment. Orders are shipped complete unless specified otherwise.

3.	 Prices are subject to change without notice.

4.	 Parts not shown in this price book may be available on an “on demand” basis. Contact your 
assigned Account Services Representative at 800-882-5756 for pricing and availability.

5.	 In order to meet competitive situations, Terrain King reserves the option to sell directly to 
governmental agencies without obligation to local dealers.

6.	 Returns will be processed in accordance to the general policy as outlined in the Parts Terms & 
Conditions manual. Contact your assigned Account Services Representative for a complete copy 
of the policy or download the current policy at www.terrainking.com/dealerportal.

Thank you for inquiring into Terrain King OEM 
Performance Parts. Contact us if you are unable to 
locate the cost of a part or if you need assistance in 
determining what part is needed. We are available 
to help you make the right purchase.

This price book is also available in an Excel file for 
an upload to your computer system.

Mary Andrews – Integrated Supply Manager

800-882-5756



3R02132015

Policy Statement
Genuine Original Equipment Manufacturer (OEM) Parts

Product Liability Claims
“Will-fit” parts have proven to be the cause or a factor in a high percentage of our product liability 
claims. Our USA cost of product liability insurance, defense and Company out of pocket settlements 
can exceed $1,000,000 each year.

This cost is in addition to an even greater expense associated with the largest product and safety 
engineering effort in the mowing equipment industry. The “Will-fit” or “Might-fit” parts do not and can 
not measure up to our standards. Independent lab tests have proven this fact to us many times over. 
Little differences in parts specifications make a huge difference in safety, reliability, downtime and 
overall total ownership costs.

Because of these issues, we have a concerted effort to recover our costs from anyone involved in the 
manufacture or sale of non-OEM parts for our equipment which are implicated in any product liability 
case.

Informing Our Customers
When purchasing parts from an authorized dealer customers expect, unless they are informed clearly 
to the contrary, that the purchased parts are genuine OEM parts. It is clearly an illegal, deceptive trade 
practice when a “Will-fit” part is delivered or sold without complete disclosure to the purchaser. Our 
company will not be a party to such an unethical practice.

Warranty Policy
Our Company’s policy is OEM parts must be used for warranty repairs. Warranty claims are frequently 
received for failed “Will-fit” components and “Will-fit” components are involved as a cause in a large 
number of warranty claims against the equipment on which they have been installed. 

All warranty claims must be submitted within an acceptable time frame and no later than the first 
Wednesday of December for review in the same calendar year. All defective paint claims must be 
accompanied by before and after pictures of the unit. The parts warranty is 90 days from the end users 
invoice date. The warranty is for parts only.



Please call your Customer Service Representative for pricing and availability.
4

TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

33002979969 LIP SEAL, WING MOTOR, HYDRO  $72.30 

2738332 DECAL,RED REFLECTOR  $5.46 

2738333 DECAL,YELLOW REFLECTOR  $6.64 

30000001000 CABLE CLAMP,3/16  $2.85 

30000001200 NUT  1/2 NC HEX PL  $1.40 

30000001300 WASHER,LOCK 1/2 GR8 - YDP  $0.26 

30000001400 FLATWASHER    5/8 PL STD  $0.65 

30000001800 LOCKNUT TLM 1/2 NC PLC  $0.63 

30000002000 HHCS         3/8 NC X 3/4 PL5  $0.41 

30000002700 FLATWASHER    1/2 PL STD  $0.29 

30000003300 HEXB  3/4 NC 4 PL5  $4.44 

300000035 NUT HEX          1/4    NF  $0.07 

30000003500 FITTING,GREASE 1/8 MP STRAIGHT  $1.21 

30000003901 LOCKWASHER, 3/4, HVY, PL  $1.00 

30000007000 BOLT 3/8NC X 1-3/4         PL5  $0.66 

30000008200 HEXB  1/2NC X 3-3/4        PL5  $3.19 

30000008300 HHCS         5/8 NC  1-3/4 PL5  $1.31 

30000010300 WASHER,LOCK 5/8 GR8 - YDP  $0.60 

30000011100 FLATWASHER STD   3/8 - PLATED  $0.20 

30000011400 HEXB 3/8-16 X 1 PL5  $0.44 

30000011700 HIGH ALLOY, L/W 5/16 YZ KG  $0.06 

30000012101 LOCKWASHER, 3/8, HVY, PL  $0.19 

30000012200 HIGH ALLOY, L/W 7/8 YZ  $0.68 

30000012300 NUT            7/8  NC  $1.80 

30000013300 HHCS 1/2 NC X 2  GR.5 PL  $1.26 

30000013500 NUT JAM HEX      5/8    NC PL  $0.65 

30000015800 LOCKNUT TLM      3/8-NC PLC  $0.84 

30000016200 HHCS         5/16NC  2     PL5  $1.43 

30000019300 HHCS         1/2 NF  1-1/2 PL5  $1.35 

30000019600 LOCKWASHER, 1/2, HVY, PL  $0.40 

30000020900 NUT SLOT HVY   1-1/8    NF PL5  $10.20 

30000021400 HHCS           1/4 NC 3/4  PL5  $0.22 

30000022200 HIGH ALLOY, L/W 7/16 YZ  $0.13 

30000023100 HHCS    3/8 -16UNC  1-1/2 PL5  $0.58 

30000023200 PIN ROLL      3/16X1-3/4  $1.80 

30000023500 FLATWASHER       5/16 PL  $0.15 

30000024100 FLATWASHER STD   1/4       PL  $0.05 

30000027100 HHCS         5/16NF    3/4 PL5  $0.64 

30000035900 HHCS,5/16-18 X 3/4 PL5  $0.13 

30000037200 NUT,HEX TOPLOCK 3/4 NC GR.C PL  $1.05 

300000406 HHCS         3/8 NF  1-1/8 PL  $0.69 

300000407 HHCS,5/8NF X 1-1/2 ZP5  $1.94 

300000413 HHCS         7/16NF  2-1/4 PL  $1.94 

300000414 NUT HEX LOCK     7/16   NF GR8  $1.39 

300000516 CARB         1/2 NC  1-3/4 PL5  $1.56 

300000521 LOCKWASHER, 5/8 HVY, KANTLINK  $0.65 

300000547 PULLEY,IDLER  $55.08 

30000059700 FSCS         3/8 NC  1-1/4  $0.96 

300000642 NUT,1/2NF CENTERLOCK  $1.32 

300000645 HHCS         3/8 NC    7/8 PL5  $0.64 

300000760 NUT,HEX        1-3/8  12NF PLB  $8.22 

300000841 LOCKWASHER,3/8 EXTERNAL TOOTH  $0.19 

300000874 HHCS         3/4 NC  3-3/4 PL5  $5.11 

300000911 QD HUB 1-1/8 BR 1-13/16 LONG  $67.02 

300000941 GREASE FITTING,1/4-28X90  $2.36 

300001184 ADP,PIPE,COUPLER,12FP-12FP  $16.84 

300001412 DECAL, CONTROL VALVE  $-   

300001727 SCREW, FLNG HD 12PT, CTR-BORE  $0.94 

300001750 PIN,CLEVIS 1 X 2-3/4 - PLATED  $17.39 

300001767 BELT,DRIVE (5L260)  $19.55 

300001796 FITG HOSE BIB #12HOSE-#12MP  $10.40 

300001856 PIN ROLL      5/32X  3/4    PL  $0.44 

300001921 ADP HYD  ELBOW  6MJ - 6FJX  90  $12.55 

300002019 MAGNET- SWITCH ACTUATOR  $39.76 

300002020 SPACER-PLASTIC  $2.84 

300002037 SEAL- ROLLER BRG  $8.66 

300002039 ASY GREASE FTG 1/4-28 90 DEG  $5.96 

300002315 BEARING CUTTERSHAFT  $97.02 

300002347 NIPPLE- 1/8 MP 3 LONG SCH.40  $3.56 

300002348 COUPLING- 1/8 FP SCH.40  $3.42 

300002486 BEARING-REAR ROLLER W/HEX BORE  $85.30 

300002496 WIRE HARNESS,INT,COMMON  $85.12 

300002497 WIRE HARNESS,INT,L.H. WING  $64.37 

300002498 WIRE HARNESS,INT,DUAL POWER  $101.90 

300002499 WIRE HARNESS,INT,RH1ST POWER  $83.59 

300002500 WIRE HARNESS,INT,DUAL W/CAB  $99.82 

300002501 WIRE HARNESS,INT,RH1ST W/CAB  $95.79 

300002504 CONNECTOR COIL DIN 43650-HT  $26.93 

300002521 HHCS         1/2  NC 3-1/2 PL5  $8.28 

300002530 BEARING,CUTTERSHFT (NON-DRIVE)  $122.69 

30000695100 NUT,TOPLOCK  5/8 NC PLC  $1.79 

30000725739 DECAL-WARNING SHIELDS&GRDS  $-   

30000747900 NUT HEX THN LL 1-1/8    NF PL  $16.54 

30000748000 LOCKWASHER  1 1/8    HEAVY  $3.77 

30000748547 FLATWASHER 1-1/32 X  $4.86 

30000748823 HHCS 1/2-13UNC 1-1/2  GR.5 PL  $1.18 

30000749130 HHCS 1/2-13UNC 1-3/4  PL5  $1.32 

30000749508 PLUG 1/2-14 NPT  $3.05 

30000749941 WASHER,1-5/16X2-1/4X3/16- PLT.  $5.22 

30000750311 HEXB 5/8 NC X 3-1/2 PL5  $3.36 

R02132015



TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

Please call your Customer Service Representative for pricing and availability.
5

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

30000750614 NUT 1/2-20NF 90DEG.CONE LUG PL  $1.62 

30000750940 LOCKNUT TLM 5/16 NC PLB  $0.59 

30000750952 HEXB,5/8 NC X 2-1/2 PL5  $2.63 

30000750959 HEXB,1/2-13 X 1 PL5  $0.97 

30000751984 STARWSHR #10 EXT TOOTH TY A PL  $0.19 

30000752176 GREASE FTG,1/8MP 90DEG  $2.66 

30000752658 HEXB          5/8 NC 1-1/4 PL5  $1.69 

30000752670 GREASE FITTING 1/4-28 BOLT THD  $0.58 

30000752827 BOLT, BLADE  $14.97 

30000752883 YOKE,1-3/8-6 #6 SLID  $190.01 

30000752896 CROSS BEARING SERIES  $65.23 

30000752903 BOLT & NUT - M12 X 65  $5.09 

30000753642 HEXB 3/8 NC X 1-1/4 PL5  $0.46 

30000754105 HHCS 3/4 NC 4-1/2 PL8  $4.54 

30000754153 YOKE INNER #6  $147.01 

30000754154 YOKE,OUTER TUBE #6  $158.51 

30000754167 PIN,ROLL 10MM X 75MM  $3.73 

30000754202 CLUTCH LINING  $12.45 

30000754301 BUSHING  $38.21 

30000754302 YOKE, CLUTCH SERIES 6  $230.57 

30000754314 PLATE WITH HOLES  $34.39 

30000754315 SPRING  $6.44 

30000754317 HUB,CLUTCH - 1-3/8-6 SPL.  $200.99 

30000754320 CLUTCH, 2 PLATE, 1-3  $676.67 

30000754330 BOLT, NYLON - SAFETY SHIELD  $1.37 

30000754331 LOCKING COLLAR INNER SHIELD  $10.81 

30000754332 LOCKING COLLAR OUTER SHIELD  $10.08 

30000755153 PIN,COTTER 3/16 X 1-1/2 PLATED  $0.17 

30000755623 WASHER   2.200 OD1.218 1DX.250  $6.68 

30000756004 DECAL-SHIELD MISSING  $-   

30000756005 DECAL, ROTATING DRIVELINE  $-   

30000756077 WASHER; 5/8 DIA. HARDENED  $0.41 

30000760242 OUTER TUBE  $221.55 

30000760243 INNER TUBE  $150.69 

30000760244 DRIVELINE, ASY, OUTER HALF  $745.15 

30000760245 DRIVELINE, ASY, INNER HALF  $500.67 

30000760248A HALF INNER SHIELD  $103.94 

30000760249A HALF OUTER SHIELD  $68.86 

30000760250A SHIELD,COMPLETE  $160.71 

30000766810 PLATE,PRESSURE  $76.08 

30000769258 RETAINING RING.1.5 SHAFT  $1.92 

30000773295 BOLT 10 X 85 & NUT  $6.40 

30000776031 CANISTER, PARTS MANUAL  $25.63 

30000992000 CABLE, 1/4 GA AIRCRAFT (7X19)  $1.19 

3000141004 7/16 UNF STANDARD CLEVELOK  $1.51 

30002023900 PEDAL-SUP-FR.SIMP.1678488  $2.30 

30002030700 HHCS 1/2 NC X 1-1/4 PL5  $1.03 

30002035400 BOLT  $0.75 

30002044900 HHCS 5/16NC 2-3/4 PL5  $1.77 

30002049500 LOCKWASHER, 3/8” HIGHCOLLAR  $1.59 

30002153100 HHCS 1/4 NC 1-1/4 PL  $0.41 

3000221900 PLUG,HEX SKT 3/4 NPT  $3.89 

30002669600 KEY 1/4 SQ X 1 1/4 LG.  $7.84 

30002675800 5/8-11 X 1-1/2 HEX  $2.00 

30002766400 BOLT, HEX HEAD 5/16”-NC X 1-1/2”  $0.42 

30002776600 HHCS, 1/2-13 NC X 1 1/4” PL8  $1.08 

30002782000 SHCS         3/4 NC  3-3/4 PL8  $9.41 

30002886900 CARRIAGE BOLT, 1/2”-13UNC X 1-1/2”GR5  $2.02 

30002891800 STAKE POCKET  $1.40 

30002892000 CROSS MEMBER  $1.57 

30002892100 HHCS 3/4 NC 1-3/4 PL5  $3.95 

30002909500 NUT, 2.360-18 PITCH  $28.90 

30002909600 LOCKWASHER, BEARING  $9.58 

30002918600 HEXB 3/4-10UNC 2 PL8  $5.37 

30002919600 CAP-NUT #4FJ  $2.41 

30002925100 DECAL, REPL PARTS, IMPORTANT  $-   

30002956735 HHCS SPECIAL 5/8 NC 5 PL8  $23.36 

30002956768 PIN ROLL 5/32X1  $0.27 

30002956918 CAP #16FJIC  $8.89 

30002956949 HHCS HANGER BOLT PER DWG  $9.01 

30002957042 HHCS 3/8 NC 1-3/4 PL8  $0.99 

30002957089 LOCKWASHER 1-1/8 PL STD  $1.77 

30002958198 KEY 1/2 X 1/2 X 1 7/8LG  $11.95 

30002958203 WIRE HARNESS KIT (NOT SHOWN)  $80.24 

30002958882 PLASTIC WEAR STRIP  $13.05 

30002959018 GREASE RELIEF FITTING 1-5LBS  $5.83 

30002959924 NUT TOPLOCK 1/4 NC PLB  $0.69 

30002960018 ADAPTER; HYD; ELBOW  $8.93 

30002960521 HHCS 3/4 NC 2-3/4 PL8  $4.20 

30002960916 HHCS 3/4 NC 5 PL8  $6.03 

30002961038 GASKET-SPINDLE/MOTOR  $2.66 

30002961286 ADAPTER, HYD, STGHT  $29.87 

30002961452 O-RING  $4.97 

30002961931 CHECK ASSEMBLY  $20.12 

30002961939 KIT-SEAL-MAJOR REBUILD  $622.20 

30002961940 PLUG HEX SKT HD 4MB  $4.83 

30002962192 MOUNTING FLANGE  $841.52 

30002962195 GEAR SET  $974.22 

30002962199 RETAINER SEAL  $81.72 

30002962200 SNAP RING  $19.98 

R02132015



Please call your Customer Service Representative for pricing and availability.
6

TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

30002962201 PIN-DOWEL  $17.95 

30002962202 KIT-SEAL-MAJOR REBUILD FOR  $533.32 

30002962291 RETAINER SEAL FOR 02961747  $47.56 

30002962363 NUT  $0.74 

30002962540 KIT-SEAL-MINOR REBUILD FOR  $306.01 

30002962764 DECAL - PINCH POINTS  $-   

30002963585 MACHINE SCREW  $0.42 

30002963644 HHCS         5/8 NC  9     PL8  $25.09 

30002963646 HHCS 3/4 NC 2-1/2 PL8  $4.62 

30002964028 SWITCH,PUSH PULL CLUM MANU.COM  $34.83 

30002964063 KNOB  $7.80 

30002964330 KEYED BLADE BOLT FOR  $22.23 

30002964861 SHCS 3/4 NC 4 PL8  $9.34 

30002964954 KEY,5/16 SQ X 15/16 LONG  $14.95 

30002965229 WASHER, 2-19/32 ID 5.0 OD 3/16  $14.73 

30002965262 DECAL-,WARNING OIL LEAK  $-   

30002966874 PISTON RING  $40.48 

30002966926 KIT,SEAL ADAPTER  $206.75 

30002967198 SEAL 5.25 OD X 4.25 ID X .50 W  $67.37 

30002967328 BUSHING,QD-HUB SF 1-15/16 DIA.  $100.33 

30002968532 KIT, F/A BLADES  $995.08 

30002968829 PLASTIC TIE R/W 4LG  $0.86 

30002968880 GAUGE,SIGHT/TEMPERATURE  $84.06 

30002968894 PLASTIC TIE RED 11LG  $1.12 

30002968896 PLASTIC TIE ORANGE 11LG  $1.12 

30002969235 HHCS 1-1/4 NC 3 PL8  $25.62 

30002969236 HHCS 1-1/4 NC 2-1/4 PL8  $33.61 

30002969917 MACHINE SCREW, M5-P0.8 X 12MM  $0.33 

30002970324 PLATE,HITCH POST CLAMP  $156.07 

30002970451 HHCS 7/16NC 4-1/2 PL8  $5.31 

30002970537 HUB,QD-SF 1DIA.BORE W/KEY WAY  $149.14 

30002970539 V-BELT  $74.81 

30002970583 BEARING MOUNT TRF 3PT HITCH  $6.22 

30002970586 WASHER,2OD,7/16 ID X 3/16  $41.17 

30002970595 HHCS 3/8 NC 2-3/4 PL8  $1.70 

30002971123 DECAL,WARNING PRESSURIZED TANK  $-   

30002971191 WELDMENT,SWITCH MOUNT  $164.66 

30002971243 CONTROL, ASY, SNGL AXIS  $142.56 

30002971272 HHCS 5/16NC 9-1/2 PL5  $28.66 

30002971569 WASHER,WHL WGT  $50.30 

30002971701 NUT SLOT 1-3/8 12NF PLB  $37.86 

30002971702 FLAIL,90 T3F,HD,SR,STC,LH  $9.49 

30002971751 PIN, 1-1/2 X 5-3/16 CHROME  $39.28 

30002971789 KIT, WHEEL WGHT & MNTING 1300#  $4,426.80 

30002971943 DECAL ALAMO IND YELLOW  $9.89 

30002972565 HHCS 3/8 NC 4-1/2 PL5  $1.20 

30002974241 BELT POLY-V 615L10  $111.00 

30002974658 PIN HINGE  $7.15 

30002974659 CSSH 1/2 NC 3-1/2  $10.98 

30002974998 DECAL BUZZBAR  $24.23 

30002975436 HHCS 1/2 NC 2-1/4 PL  $2.82 

30002975613 KNIFE, SERRATED, 7OZ  $2.57 

30002976017 NUT, SLOTTED 1/2 NC PLB  $4.04 

30002976084 BAR FLAP RETAINER 96 REAR  $66.36 

30002976448 PIN,5/8 X 2-1/2 DRILLED @  $5.23 

30002976761 WELDMENT, ROLLER BRKT  $114.61 

30002978266 HUB, 20R10 1BORE WITH  $149.22 

30002978268 INSERT, URETHANE FOR 20R10  $209.26 

30002978269 COVER, PROTECTIVE NYLON FOR  $99.15 

30002979022 WLDMT BELT COVER  $193.71 

30002979603 HHCS,7/8"NC x16" PL8 - 4" THRD  $88.92 

30002979636 BEARING 1" INTERSTATER D/L  $110.10 

30002980134 BEARING 7/8" INTERSTATER D/L  $94.46 

30002980151 WLDMT, LH CYLINDER SUPPORT  $638.73 

30002980152 WLDMT, RH CYLINDER SUPPORT  $744.50 

30002980976 LOCKNUT,CENTERLOCK 5/8 NC PLC  $0.94 

30002981141 MACHINED, TURRET, UNDER MOUNT  $1,997.07 

30002981168 WELDMENT,CENTER SECTION,UM  $2,935.61 

30002981273 PIN SPACER, DIPPER  $101.85 

30002981293 WLD’MT PIN, TURRET LIFT,  $217.47 

30002981294 WLD’MT PIN, DIPPER / LIFT,  $249.35 

30002981295 WLD’MT PIN, TURRET CYLINDER  $110.27 

30002981317 SLEW BEARING, 20 OD X 12.75ID  $2,388.20 

30002981318 SLEW BEARING, 12 OD X 5.8 ID  $1,691.64 

30002981381 ASY, PUMP COVER  $799.63 

30002981400 O-RING 8-1/2 X 9 X 1/4  $8.05 

30002981419 BUSHING, CONNEX, 2X1-3/4X1-1/4  $25.86 

30002981420 BUSHING, CONNEX, 2-1/4X2X3  $35.12 

30002981424 BUSHING, CONNEX, 1-3/4X1-1/2X3  $30.51 

30002981441 KNOB, CR30, 3/8NC x 1-1/2 STUD  $17.84 

30002981692 WLD’MT ATTACHMENT PIN LONG  $90.90 

30002981702 SLOTTED NUT, 1-1/2 NF  $11.63 

30002981785 SHCS 5/8 NC 2 1/4 PL8  $6.27 

30002981786 SHCS 5/8 NC 1 3/4 PL8  $2.47 

30002981820 SHCS 1/2 NC 1-1/2 PL8  $1.86 

30002981822 WELDMENT,HOSE BRACKET, UM  $113.88 

30002981886 CORE, HEAT EXCH.  $752.23 

30002982828 DECAL, OIL, HYD, TEMP RANGE  $-   

30002982979 WLD’MT, CYL PIN  $106.09 

30002982980 WLD’MT, CYL PIN SHORT  $106.09 

R02132015



TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

Please call your Customer Service Representative for pricing and availability.
7

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

30002983084 CLEVIS, MANUAL VALVE  $29.00 

30002983669 DRIVELINE 1-15 X 1-15 X 31.43  $403.54 

30002983670 PULLEY ADAPTER MACHINED  $443.73 

30002983743 HHCS, M14-P1.5 x 75mm PL10.9  $13.25 

30002983892 PLATE, ADP PVG32  $32.86 

30002984077 WLDMT. HOSE GUIDE  $125.67 

30002984394 DRIVELINE 7/8 X 7/8 X 30.00  $254.08 

30002984572 KIT, BLADE BOLTS NUTS ROLLPIN  $70.99 

30002984677 SLIP ON RECEPTACLE 9MM  $4.91 

30002984678 STUD 9MM 1/4 TURN  $7.50 

30002985220 WLD’MT, CYL PIN, LINKAGE  $128.89 

30002985222 PLATE, LINKAGE  $74.58 

30002985834 KIT, KUBOTA M108 LEXAN DR/WIN  $3,298.61 

30002986074 WELDMENT, LINKAGE  $709.41 

30002986276 KNIFE,EXTREME SERVICE  $1.38 

30002986281 EXT. SERV., KNIFE, PKG, 96  $359.88 

30002986331 KIT,SWIVEL, ELEC. TERRAIN KING  $1,361.81 

30002986332 COURSE CUT KNIFE  $0.91 

30002986333 RING KNIFE 74  $0.67 

30002986438 PIN, 1 1/2 X 17 1/4 SNAP  $206.81 

30002987303 KIT, HIGH WEAR, TERRAIN MASTER  $752.32 

30002987315 MOTOR, GEAR 3.0 CU/IN F/A  $1,071.47 

30002987649 WLDMT, TURRET PIN, TEAR DROP  $117.42 

30002987801 SHCS 3/4 NC 1 3/4 PL8  $5.99 

30002987816 WIRE HARNESS, SWIVEL, JS  $261.64 

30002987829 ASY JSTK CONSOLE  $4,248.06 

30002988184 WASHER, SPECIAL 3/4 X 2 X1/4  $20.35 

30002988244 PIN,SHORT,FRONT,PEDESTAL  $66.18 

30002988385 DECAL, LOGO, TERRAIN KING  $10.10 

30002988386 DECAL, KB1800, TERRAIN KING  $10.10 

30002988387 DECAL, KB2200, TERRAIN KING  $10.10 

30002988458 KIT, HIGH WEAR, ROTARY HEAD  $1,263.38 

30002989091 ASY. FRONT PUMP MT W/1” BRNG.  $688.49 

30002989223 DRIVELINE,7/8 x 7/8 x 30.19  $522.53 

30002989700 ASY, COIL & SOLENOID CARTRIDGE  $435.89 

30002989913 ASY. FRONT PUMP MT W/7/8 BRNG  $1,171.83 

30002990082 DECAL,ROTARYHEAD, TERRAIN KING  $-   

30002990087 MANUAL, ARCHIVE, KB1800/2200  $38.06 

30002990105 KIT, AUX WHEEL WGT, W/ SPACER  $662.25 

30002990221 SHCS,8MM X 1.25 X 80MM, GR12.9  $2.55 

30002990223 KIT, THROTTLE BOLT, 2400 RPM  $29.60 

30002991042 THUMB SCREW 3/8-16UNC-3/4LG  $4.11 

30002991183 KIT, DECAL, FLAIL KING, 96  $167.57 

30002991274 KIT, HIGH WEAR, FLAIL KING  $768.60 

30002992027 PUMP-CONCENTRIC, 2000 PSI  $522.38 

30002992721 HARNESS,WIRE,COOLER,RETRO-AXT2  $284.90 

30002992740 KIT, AXT2 HYD COOLER RELOCATE  $5,099.39 

30002992753 TEMPERATURE PROBE, AKG COOLER  $485.97 

30002993485 WIRE HARNESS ADP, POL REV  $28.10 

30003101646 3/8” LOCK WASHERS  $0.11 

30003200269 HHCS 3/4 NC 3 PL8  $4.20 

30003200375 CLAMP  $6.16 

30003200411 WASHER  $6.66 

30003200521 STEP KEY 1/4 X 5/16  $12.06 

30003200925 CARB 5/8-11UNC 3LG PL5  $7.15 

30003200930 RETAINING RING,1-1/2 DIA SHAFT  $4.08 

300100010 OUTPUT BEVEL RING  $12.60 

300100057 RETAINING RING  $2.01 

30010058000 648835 XHUS 9FT KNF  $0.35 

300100720 CLAMP WASHER  $7.66 

300100727 WLDMT-IDLER ARM  $98.92 

30010074000 HHCS 1/4 NC 3 PL5  $1.11 

300100761 RING COMPLETE  $2.87 

300100768 KEY,PULLEY,CTRSHAFT  $3.42 

30010119000 HEXB 5/16 X 1 NC GR5  $0.80 

30010121000 BOLT, HEX HEAD 5/16”-NC X 1-1/4” GR5  $0.70 

300101780 WASHER,BRG 1-7/16X33/64X3/16  $14.54 

30010190000 HHCS 3/8 NC 2-1/4 PL5  $0.84 

300102549 QUICK COTTER  $1.98 

300102670 PIN-HARDENED  $0.75 

300103062 PIVOT PIN  $62.90 

300103266 CYLINDER PIN  $32.43 

300103333 CHAIN - 9 LINKS  $8.87 

300103538 BUSHING  $51.43 

300103767 WASHER, 1-3/4” X 33/64” X 1/4”  $16.09 

300104039 BUSHING  $40.53 

300104736 LIFT CHAIN CLEVIS - UPPER  $19.97 

300104926 LIFT CHAIN CLEVIS - LOWER  $18.96 

300105596 SHIELD (PTO)  $19.83 

300106572 WELDMENT BUMPER  $294.78 

300106581 WLDMT, PULLEY  $255.34 

300106721 CLEVIS  $41.80 

300106822 CORDURA SLEEVING - 52 LG  $47.24 

300106903 CORDURA SLEEVING - 57 LG  $45.73 

300107222 MOUNTING SWITCH  $70.48 

300107224 MOUNTING RH  $57.95 

300107225 MOUNTING LH  $108.83 

300107242 SPACER  $16.55 

300107340 HOUSING,BEARING,MACHINED  $91.76 

300107469 HOUSING- C/S BRG  $127.14 

R02132015



Please call your Customer Service Representative for pricing and availability.
8

TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

300107616 WLDMT,AUX. PUMP MTG.  $179.68 

300107621 PIVOT PIN  $44.21 

300108278 SPACER (NOT SHOWN)  $27.48 

300108435 LEFT HAND LIFT FRAME  $2,027.38 

300108436 RIGHT HAND LIFT FRAME  $2,185.48 

300108744 BAR, FLAP RETAINER 88” (REAR)  $63.03 

3001458392 DECAL,RED REFLECTOR  $1.61 

3001458393 DECAL,YELLOW REFLECTOR  $1.61 

30015B600 WASHER 3/8 SAE P  $0.19 

30015C2000 WASHER, 1-1/4IDX2-1/2OD, HRD  $1.70 

300165020 PIN, COTTER 5/16 X 2-1/2 PL  $1.37 

30023504500 NUT, JAM 3/8 NF PLB  $1.70 

3002738332 DECAL, RED OBLONG REFLECTOR  $5.46 

3002738333 DECAL, YELLOW OBLONG REFLECTOR  $6.64 

300281324 CAPSCREW,3/4 X 1-1/2 NC  $1.59 

3002A381312 BOLT,PLOW 1/2 NC X 1-1/2 GR.5  $1.44 

30037107B13 COTTER PIN  $0.99 

30040010000 PIN COTTER 1/8 X1  $0.15 

3005312316 WASHER 25/32 X 1-7/16 X 1/8 HT  $0.79 

30063000500 WASHER TYRONE #11146, PLATED  $1.42 

30063161900 SPRING NUT 1/2  $1.56 

300651102 PIN;3/4 X 2 DRILLED @ 1-27/32  $7.02 

300700883 INNER PIVOT PIN W/GREASE FITTING  $71.13 

300700907 ROD END W/GREASE FITTING  $119.88 

300700992 ROD END CLAMP  $58.41 

300701905 ASSY,OUTBRD BRG PLATE (SHD-FR)  $155.16 

300702264 CHECK CHAIN KIT ASY  $141.88 

300702706 PIVOT W/BUSHING  $197.78 

300702716 ASY, PUMP TANDEM  $4,519.49 

300702785 WLDMT. PULLEY 1”-15 INVOLUTE SPLINE  $176.81 

300703520 SWITCH  $263.45 

300703902 LIFT PUMP ASSEMBLY  $1,033.40 

300703976 ASY- ROLLER BRG W/HEX BORE  $131.62 

3007190088 SPECIAL BOLT  $7.79 

30099338S PIN ROLL 1/4 X 3/4  $2.64 

301000547 PULLEY,IDLER  $55.08 

30102981383 MOUNT, COOLER, RH  $68.90 

30102981384 MOUNT, COOLER, LH  $68.90 

30102981386 ASY, SHIELD, FORMED  $119.20 

30102981413 WELDMENT, COVER, CLEANOUT  $100.14 

30102982871 DRIVER SIDE COVER WELDMENT  $86.35 

30102985040 MACHINED, PULLEY ADPT. KUBOTA  $598.00 

30463096300 PAINT-SPRAY CAN YELLOW  $23.56 

30802959839 WLDMT, CUTTERSHAFT H/D GRASS  $2,621.55 

30802981752 PLATE, HITCH POST BOTTOM, MAV  $153.15 

30802983643 WLDMT. RH REAR RAIL  $1,399.96 

30802983670 PULLEY ADAPTER MACHINED  $443.73 

30802984029 WLDMT., WHEEL WEIGHT ADPT  $742.76 

30802990627 PAINT,AERO-SPRAY, GREY, KUBOTA  $28.64 

308106581 WLDMT,PULLEY    7/8-13 SPLINE  $255.34 

308701150 ASY, LIFT CHAIN - 29/32 HOLE  $154.12 

31802983707 WLDMNT, DIPPER, 18’ GEN2  $3,955.79 

31802983977 WELDMENT,TRUNION MOUNT,UM  $1,672.40 

31802984850 WELDMENT, 22’ LIFT  $3,661.30 

31802985124 WLDMNT, DIPPER, 22’ GEN2  $3,583.02 

31802985273 ASSEMBLY, TILT CYLINDER COVER  $346.72 

31802986400 ASY, 18’  $19,691.40 

31802986862 ASY, 22’  $20,473.12 

320001638 TOGGLE SWITCH  $13.13 

32002733700 BOLT (2-HANDLE)  $1.90 

32002963584 PLATE  $0.33 

32002965619 BOLT (4-HANDLE)  $3.27 

32002971243 ASY, SINGLE AXIS CONTROL STICK  $142.56 

32002977043 SWITCH ROCKER DPDT W/GREEN LED  $80.47 

32002981020 LED RED 12VDC  $29.21 

32002981022 SWITCH MOMNTRY PUSHBUTTON RED  $66.25 

32002981023 SWITCH MOMNTRY PUSHBUTTON BLK  $56.05 

32002981024 SOCKET RELAY  $7.09 

32002981025 RELAY SPDT 12VDC 20A  $24.25 

32002981026 CIRCUIT BREAKER 10A PANEL MNT  $27.07 

32002981027 BOOT CIRCUIT BREAKER COVER  $28.05 

32002981028 SWITCH PUSH PULL  $100.16 

32002981029 JOYSTICK ASSEMBLY  $4,332.14 

32002981030 SWITCH MOMENTARY PUSHBUTTON  $101.28 

32002981033 ASSEMBLY PUSHBUTTON FACE PLATE  $284.95 

32002981810 LEVER SHORT SNGL AXIS CONTROL  $101.75 

32002981887 FAN, HEAT EXCHANGER  $596.38 

32002981990 HARNESS, RESISTOR  $267.10 

32002982922 WIRE HARNESS, MANUAL  $228.63 

32002983472 PLATE ARM MOUNTING  $12.83 

32002983473 PUSH BOTTOM CAP BLACK  $16.12 

32002983475 POTENTIOMETER - SWING  $310.13 

32002983476 POTENTIOMETER - LIFT & DIPPER  $82.00 

32002984735 ASY, HARNESS, DANFOSS VALVE  $593.90 

32002986111 CABLE, PUMP COVER 36” LG  $10.56 

32002986577 ASY, TANK & MAN VALVE  $10,695.42 

32002986578 ASY, TANK & ELEC VALVE  $17,564.66 

32002987829 ASY JSTK CONSOLE  $4,248.06 

32002987905 TRIGGER, SWITCH, CONTROLLER  $270.34 

32002991208 RELAY, IGNITION, FALCON  $77.65 

R02132015



TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

Please call your Customer Service Representative for pricing and availability.
9

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

33000013901 3/8” NUT  $0.20 

330000755 ADAPTER-MALE SWIVEL 90 DEG  $8.78 

330001015 PUMP REPAIR KIT - INCLUDES ALL PARTS  $206.53 

330001235 KEY  $152.18 

330001288 ADP HYD STGHT 6MB - 4FPX  $4.97 

330001417 KIT SPOOL POSITION  $268.39 

330001574 3/8 CAP NUT  $2.64 

330001579 HOSE  $70.38 

330001641 ROTATING KIT ASY  $1,234.50 

330001643 SHAFT, KEYED  $419.31 

330001644 BEARING & RACE SET  $23.24 

330001645 PLATE, CAM INSERT  $76.08 

330001648 KIT,PUMP SEAL KIT  $27.49 

330001654 ADP, HYD 6MJ-6MP 90 ELBOW  $14.23 

330001759 RELIEF CARTRIDGE  $177.48 

330001780 HOSE, MOTOR RET WING COOLING TUBE  $123.25 

330001783 HOSE #20-20FJX90-BLANK-13LG  $165.85 

330001788 HOSE #6 - 6FJX - 4MP - 13LG  $35.17 

330001796 FITG HOSE BIB #12HOSE-#12MP  $10.40 

330001827 PUMP ASY, SINGLE FRONT 2.28  $1,670.56 

330001835 SHAFT, SPLINED (F/ REAR PUMP)  $340.01 

330001838 SHAFT, SPLINED (F/ FRONT PUMP)  $309.21 

330001839 COUPLER (REAR PUMP ONLY)  $37.46 

330001840 PUMP ASY, REAR SECT 2.77CID  $2,224.91 

330001841 PUMP ASY, FRNT SECT 2.77CID  $2,006.25 

330001842 O-RING  $5.88 

330001843 RING, LOCK  $28.03 

330001848 HOSE #4 - 4FJX90- 4FJX - 43LG  $87.07 

330001976 SUCT/HOSE #12- - 9LG  $57.78 

330001979 HOSE #4 - 4FJX90- 4FJX - 72LG  $88.35 

330002329 ADAPTER, SPECIAL  $193.13 

330002339 BEARING,BACKPLATE ASY  $39.50 

330002340 BEARING,HOUSING ASY  $46.51 

330002361 HOSE #6 - 4MP - 8MP - 62LG  $89.42 

330002364 HOSE, WING-HYD-RETURN -65.5” LG  $218.79 

330002365 HOSE, HYD MOTOR-PRESSURE- 62.5” LG  $265.36 

330002465 HOSE #16-16FJX -16FJX - 52LG  $231.00 

330002478 HOSE #16-16FJX -16FJX90- 78LG  $325.35 

330002484 HOSE #6 - 6MP - 4MP - 81LG  $95.00 

330002615 CYLINDER ROD  $123.01 

330002622 CYLINDER HEAD  $160.34 

330002624 CYLINDER ROD  $127.00 

330002628 HOSE, MOTOR RETURN WING COOLING  $127.20 

33000501600 SEAL QUAD  $5.61 

33000696800 ADAPTER; HYD; STGHT  $5.41 

33000749101 “SPLIT FLANGE KIT 1-1/2”””  $26.17 

33000749103 SPLIT FLG KIT #20  $19.97 

33000749104 ADAPTER; HYD; ELBOW  $96.80 

33000751457 PIPE ELBOW 90° 20MP - 20 FP  $12.98 

33000751790 VALVE RELIEF SET TO 1850 PSI  $348.69 

33000751842 ADAPTER, HYD, ELBOW  $79.62 

33000751846 ADP HYD STGHT 16MJ -16MJ  $34.25 

33000752307 PLUG, MAGNETIC 1/2” NPT  $4.35 

33000755650 PUMP ASY, SINGLE FRONT 2.77 CID  $1,214.12 

33000760886 MANIFOLD BLOCK HYD. 15F  $685.58 

33000761699 O-RING  $0.62 

33002044200 O-RING  $2.01 

33002046700 VALVE END PLATE  $194.97 

33002049600 VERTICAL HANDLE REPAIR KIT-CP4  $65.04 

33002090800 ADAPTER; HYD; ELBOW  $32.49 

33002090900 ADP, HYD ELBOW 16MB-16MJ 90  $40.53 

33002742500 ADP HYD ELBOW 16MJ -16MJ 90  $53.78 

33002750100 DETENT KIT  $53.43 

33002754100 ADAPTER, HYD, ELBOW  $86.25 

33002822300 ADAPTER; HYD; STGHT  $10.13 

33002891400 ADP HYD ELBOW 20MP - 20FPX 45  $26.29 

33002906100 HOSE #8 - 8FJX - 8FJX90- 32LG  $85.83 

33002919400 ADAPTER HYD, ELBOW BULKHEAD  $77.12 

33002956851 ADP HYD ELBOW 16MJ -16FJX 90  $35.24 

33002957172 REBUILT CYLINDER HEADOL EXCH 1  $40.69 

33002957622 ADP HYD STGHT 16MB-16MJ  $11.90 

33002957691 ADP HYD STGHT 4MJ-8MP  $9.07 

33002958734 DETENT KIT - AB&VB LIFT&TILT  $173.40 

33002958858 ADAPTER, TUBE, ELBOW  $62.97 

33002959283 CLAMP  $10.76 

33002960054 PLUG  $8.38 

33002960409 ADAPTER; TUBE; ELBOW  $95.09 

33002960411 ADAPTER; HYD; ELBOW  $80.05 

33002960809 ADAPTER; HYD; STGHT  $20.37 

33002961001 FILTER ELEMENT  $72.61 

33002961006 ADAPTER; HYD; STGHT  $31.58 

33002961059 HOSE #20-20FJX90-20FJX - 52LG  $472.44 

33002961085 CORDURA SLEEVING,3.66 ID,54 LG  $88.28 

33002961098 ADP HYD ELBOW 20MB -20MJ 90  $73.65 

33002961480A HYD CYLINDER 2BORE X 9-1/4  $438.08 

33002961622 SEAL - QUAD  $9.07 

33002961735 PUMP-FRONT-TANDEM,37GPM,8GPM  $1,813.11 

33002961913 MOUNTING FLANGE  $631.56 

33002961915 GEAR HOUSING  $308.90 

33002961920 PLUG  $4.74 

R02132015



Please call your Customer Service Representative for pricing and availability.
10

TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

33002961932 RETAINER SEAL  $104.67 

33002962187 GEAR SET  $927.93 

33002962188 GEAR SET  $904.05 

33002962189 STUD BOLT 5/8 NC10-5/8  $44.99 

33002962190 NUT 5/8 NC PLB  $4.78 

33002962191 KIT-SEAL-MAJOR REBUILD FOR  $646.66 

33002962529 KIT, SEAL -GRESEN V-20 VALVE  $17.12 

33002962539 KIT-SEAL-MINOR REBUILD FOR  $116.33 

33002962617 FILTER ASY, W/ SHORT EXT TUBE  $335.19 

33002962864 WASHER;SEALING 3/8  $2.66 

33002962963 DIAL INDICATOR-IN TANK FILTER  $62.97 

33002963433 HOSE #4 - 4FJX - 4FJX90- 84LG  $91.36 

33002963546 TUBE, MOTOR PRESSURE  $178.19 

33002963547 TUBE, MOTOR RETURN  $178.19 

33002963659 HOUSING-MACHINED  $10.13 

33002963662 GASKET,FILTER ASY,FIBER  $5.08 

33002963663 GASKET,CORK COVER PLATE  $18.62 

33002964341 ADAPTER; HYD; STGHT  $8.64 

33002964711 O-RING 15/16 x 1-1/8 x 3/32  $0.35 

33002964712 O-RING 13/16 x 1 x 3/32  $0.42 

33002964748 FILTER-MODIFIED  $271.99 

33002964792 MANIFOLD BLOCK  $411.95 

33002964793 O-RING  $1.57 

33002964938 KIT-MINOR SEAL  $176.81 

33002964939 KIT- MAJOR SEAL  $375.47 

33002965448 BULKHEAD FITTING  $7.47 

33002966922 SEAL, HIGH PRESSURE  $44.93 

33002966924 O-RING, 2.0 X 1-13/16  $0.77 

33002966925 RING, SPIRAL  $5.03 

33002966926 KIT, SEAL ADAPTER  $206.75 

33002967127 O-RING  $3.48 

33002968160 HOSE #16-16FJX -16FJX90- 52LG  $241.12 

33002968803 “BSHG TF-1-3/4OD X 1-1/2ID X 2  $33.32 

33002968850 ADAPTER; HYD; STGHT  $3.91 

33002968874 HOSE #16-16FJX-16FJX-60LG  $378.14 

33002968877 HOSE #4-4FJX-4FJX-80LG  $73.51 

33002968878 HOSE #4-4FJX-4FJX-88LG  $77.89 

33002968879 FILLER CAP & BREATHER ASY  $120.77 

33002969398 ORIFICE, .055 ONE-WAY RESTRCTR  $21.44 

33002969399 ORIFICE, .040 ONE-WAY RESTRCTR  $21.44 

33002969463 HOSE #16-16FJX -16FJX - 60LG  $329.81 

33002969678 HOSE #16-16FJX -16FJX45- 74LG  $318.14 

33002970710 “HYD CYL; 1-1/2””BORE X3-3/4”  $1,054.74 

33002971202 CABLE REM CTRL 72" RVC-BLKHD  $179.00 

33002971379 VALVE, ASY, O-CTR 5 SPL  $11,926.48 

33002972112 ADP HYD STGHT 8FB - 6MB  $63.24 

33002972113 ADP HYD STGHT 10MB - 8FB  $48.67 

33002972177 ADP HYD STGHT 10MB - 6MJ  $7.23 

33002972179 ADP HYD STGHT 10MB - 4MJ  $31.91 

33002972208A ASY 2-WAY NC SOLENOID VALVE  $214.16 

33002972480 KIT REMOTE WING POSITIONER  $2,805.00 

33002972678 SPRING FILTER CARTRIDGE  $10.35 

33002973782 VALVE FILTER BYPASS FOR MPF184  $44.76 

33002974004 ELECTRICAL ACTIVATION MODULE  $743.00 

33002974005 ELECTRICAL ACTIVATION MODULE  $1,068.91 

33002974027 SEAL KIT O RINGS (BETWEEN THE  $36.58 

33002974838 MECHANICAL ACTIVATION MODULE  $205.74 

33002974995 WIPER SPOOL  $8.42 

33002974996 WASHER RETAINER PLATE  $6.73 

33002975438 ADP HYD STGHT 8MB - 8FJX  $52.29 

33002975530 SEAL KIT  $129.41 

33002975531 SEAL KIT  $105.87 

33002975950 SEAL KIT O RINGS BETWEN HANDLE  $61.66 

33002976024 GASKET,CONNECTOR TO MODULE  $7.37 

33002976531 ADP HYD ELBOW 6MJ - 6FJX 45DEG  $5.13 

33002976532 ADP HYD ELBOW 4MJ - 4FJX 45DEG  $12.55 

33002977032 KIT,VALVE ASSEMBLY - 5 SPOOL  $242.60 

33002977414 RELIEF VALVE 2755 PSI  $183.24 

33002977420 RETAINING RING  $2.90 

33002977622 VALVE SOLENOID DIVERTER  $625.58 

33002977745 RELIEF VALVE 2030 PSI  $136.00 

33002977851 SHCS METRIC 6-P1.0- 33MM 8.8  $4.90 

33002977957 RELIEF VALVE 1160 PSI  $172.69 

33002978349 FILTER COVER,FOR 02961000  $97.22 

33002978354 SEAL KIT FOR 02961000  $43.52 

33002979050 RELIEF VALVE 2755 PSI(PRE4/98)  $114.06 

33002979052 RELIEF VALVE 1160 PSI  $84.25 

33002979784 CYL, HYD 3.5 x 1.5 x 30 ST  $637.93 

33002979920 ASY, DIPPER CYLINDER  $1,102.10 

33002979971 SNAP RING, WING MOTOR, HYDRO  $6.44 

33002980283 HOSE #6-4MP-8MP 73”LG  $89.64 

33002980318 LIP SEAL FOR 02961678 MTR.  $144.88 

33002980319 LIP SEAL FOR 02961678 MTR.  $60.27 

33002980321 O-RING  $4.25 

33002980336 LIP SEAL  $10.80 

33002980656 SECTION ASY SWING,LIFT,DIPPER  $809.03 

33002980657 SECTION ASY TILT  $779.34 

33002980658 SECTION,BARE, DOOR  $538.08 

33002980659 SPOOL , SWING DOOR  $122.60 

33002980660 SPOOL , LIFT  $144.82 

R02132015



TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

Please call your Customer Service Representative for pricing and availability.
11

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

33002980661 SPOOL , DIPPER  $144.82 

33002980662 SPOOL , TILT  $250.34 

33002980664 SECTION INLET/OUTLET OCFD  $942.52 

33002980665 SECTION, END CAP  $227.50 

33002980979 SEAL KIT LOGIC VALVE  $58.24 

33002981119 WLDMT, TANK  $1,687.88 

33002981275A CYLINDER 3.0B X 1.5R X 12.0S  $1,161.39 

33002981277 CYLINDER, 4.0B X 2.25R X 21.5S  $1,293.59 

33002981279 CYLINDER, 4.0B X 2.25R X24.63S  $1,483.93 

33002981315 CYLINDER, 2.5B X 1.5R X 14.38S  $575.40 

33002981377 COOLER, OIL/AIR W/FAN  $1,694.26 

33002981389 TANK, WELDMENT, HYDRAULIC  $1,668.99 

33002981804 SEAL KIT, O-RING VALVE SECTION  $35.81 

33002981825 HOSE #6-6FJX-6FJX-28LG  $54.41 

33002981826 HOSE #6-6FJX-6MJ-22LG  $48.89 

33002981827 HOSE #6-6FJX-6MJ-16LG  $49.17 

33002981844 HOSE #4-4FJX-4FJX-77LG  $76.15 

33002981845 HOSE #4-4FJX-4FJX-77LG  $84.36 

33002981886 CORE, HEAT EXCH.  $752.23 

33002981887 FAN, HEAT EXCHANGER  $596.38 

33002981921 BARREL ASSEMBLY, 02981275  $927.80 

33002981922 ROD ASSEMBLY, 02981275  $873.98 

33002981926 ROD ASSEMBLY  $274.81 

33002981929 BARREL ASSEMBLY, 02981279  $941.95 

33002981930 ROD ASSEMBLY, 02981279  $966.98 

33002982066 SEAL KIT  $111.53 

33002982068 SEAL KIT, 02981277  $99.89 

33002982072 SEAL KIT, 02981315  $72.97 

33002982147 HOSE #6-6FJX-6FJX-179LG  $102.32 

33002982148 HOSE #6-6FJX-6FJX-179LG  $102.40 

33002982250 BUSHG CONNEX 1-3/4X1-1/2X1-1/2  $29.66 

33002982251 BUSHING CONNEX 1-3/4 x1 -1/2x2  $32.58 

33002982334 CORDURA SLEEVE, 2.54ID, 10LG  $23.82 

33002982847 TFS203000 2NPT 3NPT 100M N/BP  $150.32 

33002982882 TANK, ASY, HYDRAULIC  $3,215.10 

33002982990 ADP, 32MP-24MJ 90  $139.31 

33002983024 LINE,GREASE,MANIFOLD,SHORT  $36.39 

33002983025 LINE,GREASE,MANIFOLD,MED  $37.55 

33002983026 LINE,GREASE,MANIFOLD,LONG  $38.84 

33002983078 HOSE #16-16FJX -16FJX -51LG  $21.87 

33002983178 HOSE #6-6FJX-6MJ-108LG  $71.48 

33002983180 HOSE #6-6FJX-6MJ-94LG  $121.38 

33002983181 HOSE #6-6FJX-6MJ-94LG  $67.34 

33002983182 HOSE #4-4FJX-4MJ-94LG  $65.74 

33002983183 HOSE #4-4FJX-4MJ-94LG  $66.09 

33002983184 HOSE #6-6FJX-6MJ-140LG  $119.00 

33002983185 HOSE #6-6FJX-6MJ-140LG  $81.55 

33002983186 HOSE #4-4FJX-4MJ-140LG  $78.48 

33002983187 HOSE #4-4FJX-4MJ-140LG  $78.81 

33002983212 HOSE #12-12FJX-12FJX90-28LG  $97.46 

33002983320 CYLINDER, 3.5B X 1.5R X 30.0S  $1,306.89 

33002983346 HOSE #6-6FJX-6MJ-61LG  $121.38 

33002983347 HOSE #6-6FJX-6MJ-61LG  $96.45 

33002983348 HOSE #4-4FJX-4MJ-61LG  $81.57 

33002983349 HOSE #4-4FJX-4MJ-61LG  $80.03 

33002983350 HOSE #6-6FJX-6MJ-124LG  $141.78 

33002983351 HOSE #6-6FJX-6MJ-124LG  $112.28 

33002983352 HOSE #4-4FJX-4MJ-116LG  $86.65 

33002983353 HOSE #4-4FJX-4MJ-116LG  $118.03 

33002983378 HEXB METRIC 10-P1.0 - 20MM  $1.99 

33002983499 HOSE #4-4FJX-4MJ-140LG  $97.21 

33002983500 HOSE #4-4FJX-4MJ-140LG  $97.51 

33002983503 HOSE #4-4FJX-4MJ-94LG  $75.74 

33002983504 HOSE #4-4FJX-4MJ-94LG  $76.05 

33002983513 SOLENOID, CUTTER VALVE  $69.54 

33002983514 RELIEF, BRAKE, CUT VALVE  $93.18 

33002983515 RELIEF, MAIN, CUT VALVE  $103.30 

33002983516 LOGIC CART, 25 PSI, CUT VAL  $278.21 

33002983517 LOGIC CART, 50 PSI, CUT VAL  $278.21 

33002983531 HOSE #4-4FJX-4MJ-61LG  $112.28 

33002983532 HOSE #4-4FJX-4MJ-61LG  $99.88 

33002983533 HOSE #4-4FJX-4MJ-116LG  $118.03 

33002983534 HOSE #4-4FJX-4MJ-116LG  $117.89 

33002983736 ASY,MANIFOLD,STEEL BODY  $1,310.49 

33002983741 SPACER, BLOCK STEERING  $59.00 

33002984267 HOSE #6-6FJX-6MJ-36LG  $64.89 

33002984268 HOSE #6-6FJX-6MJ-36LG  $65.06 

33002984339 SOLENOID, CARTRIDGE 2P3W  $163.81 

33002984817 HYDRAULIC TUBE, #16  $135.61 

33002984819 HYDRAULIC TUBE, #16  $561.82 

33002984833 HOSE #16-16FJX-16FJX45-54LG  $249.70 

33002984834 HOSE #16-16FJX-16FJX45-58-1/2  $286.84 

33002984944 CYLINDER, 3.5B X 1.75R X16S  $1,076.67 

33002985030 ADP HYD 20FL-20MJ FLANGE  $100.18 

33002985276 ADP HYD STGHT 20MJ-20MP-8FP LONG  $82.79 

33002985283 FILTER, ELEMENT  $152.96 

33002985522 MOTOR W/KEY 2.48 CU/IN.  $1,349.99 

33002985600 FRT PUMP ASY-TANDEM,1IN,2 OUT  $1,722.79 

33002986007 HOSE #16-16FJX-16FJX90-62-1/2  $315.60 

33002986008 HOSE #16-16FJX-16FJX90-58-3/4  $311.07 

R02132015



Please call your Customer Service Representative for pricing and availability.
12

TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

33002986032 PLATE ASY, BACKING  $592.22 

33002986033 VALVE PLATE  $202.33 

33002986070 ASY CUTTER HOSES IN SLEEVE  $1,322.89 

33002986107 HOSE #16-16FJX-16FJX-62LG  $200.15 

33002986108 HOSE #16-16FJX-16FJX-62LG  $202.80 

33002986284A TK SEAL KIT, COMPLETE  $310.59 

33002986286 ASY, BARREL, TILT CYL,02984944  $2,120.65 

33002986287 ASY, ROD, TILT CYL, 02984944  $905.90 

33002986288 KIT, SEAL, TILT CYL, 02984944  $102.16 

33002986516 SEAL KIT W/ O-RING  $17.79 

33002986577 ASY, TANK & MAN VALVE  $10,695.42 

33002986766 SEAL KIT  $173.61 

33002987165 SEAL KIT, RELIEF VALVE  $64.52 

33002987315 MOTOR, GEAR 3.0 CU/IN F/A  $1,071.47 

33002987375 SEAL KIT, SOLENOID CARTRIDGE  $70.13 

33002987538 VALVE DIR CTRL 5-SPOOL  $2,041.02 

33002987936 SET, GEAR SHAFT, FRT PUMP ASY  $781.50 

33002988057 HOSE #16-16FJX -16FJX - 74LG  $248.76 

33002988120 KIT, SEAL, BLOCK TO PUMP  $66.81 

33002988473 KIT, SEAL, CMPLT, MOTOR 3.0 CU  $81.95 

33002988583 ORIFICE, .094 RSTRCTR 8ORB  $7.30 

33002988941 QD, FEMALE, 1" KIDNEY LATCH  $360.50 

33002988942 QD, MALE, 1" KIDNEY LATCH  $159.65 

33002988943 QD, FEMALE, 3/4" KIDNEY LATCH  $208.97 

33002988944 QD, MALE, 3/4" KIDNEY LATCH  $85.66 

33002989326 KIT, QD, BASE KIT, AXT2 & SAM  $3,102.36 

33002989700 COIL & SOLENOID ASY  $435.89 

33002989810 VALVE, 2-SPOOL W/BRKTS,FLOAT  $851.96 

33002989811 VALVE, 4-SPOOL W/BRKTS,FLOAT  $1,212.60 

33002989904 MOTOR,HYD, GEAR, 5.73, HP SEAL  $1,156.60 

33002990073 SEAL, HP, LIP, 5.73 CID MOTOR  $518.69 

33002990074 SEAL, HP, RETAINER, 5.73 CID  $77.84 

33002990075 KIT, HP, SEAL, 5.73 CID MOTOR  $378.22 

33002991206 REVERSER, TIMED, FAN CONTROL  $917.32 

33002993383 HOSE CLAMP, T-BOLT, 1-7/8  $10.77 

33002993423 FAN, HYD COOLER, AXT 2  $275.00 

33003200283 ADP, HYD 6MB-6MJ ST  $4.25 

33003200287 HOSE #4 - 4FJX - 4FJX90- 58LG  $103.50 

33003200298 ADP HYD ELBOW 20MB - 16MJ  $28.27 

33003200300 FITG HOSE BIB #20 HOSE - #20MP  $22.84 

33003200402 ROTATING KIT ASY  $1,009.16 

33003200403 BACKPLATE ASY  $1,001.83 

33003200404 SPLINED DRIVESHAFT  $168.40 

33003200408 CAMPLATE INSERT  $90.99 

33003200409 “O” RING  $4.61 

33003200521 STEP KEY, 1/4 X 5/16  $12.06 

33003200587 PLUG, HEX HD # 8MB  $4.32 

33003200762 ADP HYD ELBOW 6MB - 4MJ 90 DEG  $12.34 

33003200800 HOSE #4 - 4FJX - 4FJX90- 52LG  $90.88 

330106514 COUPLER,SPLINED 1-15  $71.46 

330106903 SLEEVING (LONG) 57” LONG  $45.73 

330108441 HOSE #6 - 4MP - 6MP - 72LG  $58.56 

330108470 HOSE GUARD  $69.00 

330108471 SIDE PLATE, HOSE GUARD  $50.43 

33063149100 ADAPTER; HYD; ELBOW  $9.49 

3306513213 BRKT,HANDLE  $22.43 

330701104A LIFT CYL W/0 FITTINGS MA  $798.99 

330702673 GEARBOX, OILED & TESTED  $1,325.95 

330703691 ASSY, SINGLE PUMP  $1,902.38 

33072414000 PIOE NIPPLE, 1-1/4” CLOSED  $4.32 

33102983027 SHIELD, MANIFOLD, GREASE  $43.80 

33802981119 WLDMT, TANK  INTERSTATER  $1,687.88 

33802989913 ASY. FRONT PUMP MT W/7/8 BRNG.  $1,171.83 

340000055 PLUG, DRAIN  $1.86 

340001708 BOLT  $0.92 

340001710 COVER  $563.25 

340001716 SPACER  $36.14 

340001717 NUT  $14.20 

340001718 PINION  $491.54 

340001719 SEAL  $19.02 

340001720 SPRING WASHER  $9.07 

340001722 BEARING, ROLLER  $63.23 

340001724 SEAL  $18.84 

340001725 SHAFT W/ CROWN WHEEL  $978.18 

34000754320 CLUTCH, 2 PLATE, 1-3  $676.67 

34000754459 BEARING, BALL  $14.60 

34000754752 CIRCLIP, INTERNAL  $6.18 

34000754757 BEARING, ROLLER  $58.37 

34000755633 PLUG  $5.45 

34002782900 BOLT, BLADE - BOOM AXE  $16.90 

34002956943 FLAIL HANGER BUSHING  $9.95 

34002957041 ROLLER BEARING AND FLANGE  $172.75 

34002975903 BLADE SET (3 CW FAN)  $119.50 

340700488 PKG,SHPG,BELT GUARD (SHD)  $156.75 

34102885600 SKID SHOE  $55.08 

34102954200 BLADE CARRIER, ASY, BAR STRT  $701.84 

34102959401 SPACER,1-1/4 BLADE BAR  $216.40 

34102959630 SKID SHOE  $174.25 

34102977557 BLADE SET (2) MATCHED  $78.80 

34800008300 BOLT - OVERARM ATTACHMENT  $1.31 

R02132015



TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

Please call your Customer Service Representative for pricing and availability.
13

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

348000402 RETAINING RING  $3.76 

348000539 SPRING  $6.45 

348000673 PULLEY 2-GROOVE  $144.39 

348000702 V-BELTS MATCHED PAIR (2 BELTS)  $46.94 

34800100706 BELT  $48.20 

34800103051 SHOE/WEAR PLATE  $22.45 

348001863 DRIVELINE,S60 W/8 CLUTCH  $544.48 

34800756875 FLAP HOLD DOWN BAR  $28.69 

34800759862 SHIELD-DEBRIS DEFLECTOR REAR C  $44.24 

34802045000 BOLT - OVERARM ATTACHMENT  $2.62 

34802669600 KEY 1/4 SQ KEY 1 1/4 LG.  $7.84 

34802761500 BLADE - B/A; MATCHED SET  $88.00 

34802885700 REAR FLAP 10 X 63 X 3/8 THK  $115.62 

34802885800 REAR CLAMP BAR  $65.64 

34802956712 RUBBER FLAP 6 X 48-1/2  $54.57 

34802956714 CLAMP BAR  $76.36 

34802956748 WLDMT, SKID SHOE  $204.01 

34802956768 PIN ROLL      5/32X1  $0.27 

34802957655M ROTOR W/KNIVES (FLAIL AXE)  $4,412.13 

34802958131 FLANGE BEARING ASY 2 BORE  $750.28 

34802958131A FLANGE BEARING ASY 2 BORE  $750.28 

34802958540 KIT - BLADE, FLAIL AXE  $600.80 

34802963891 HANGER, ASY  $34.00 

34802966899 SKID SHOE  $79.02 

34802967196 SPINDLE CUP & CONE ASY, UPPER  $109.09 

34802967197 SPINDLE, CUP & CONE ASY, LOWER  $84.27 

34802967325 PULLEY, 3G5V-8.50 DIA.  $320.28 

34802967782 ROD-HINGE  $82.43 

34802968859A ASY,SPINDLE HOUSING-SPLINED  $2,292.11 

34802969230 ASY,BLADE BAR W/BLADES  $1,608.88 

34802969232 LEAF,BLADE BAR-MIDDLE  $220.99 

34802969233 LEAF,BLADE BAR-BOTTOM  $676.60 

34802970301 WELDMENT,FLAIL AXE HEAD  $2,381.16 

34802970325 PLATE,COVER,BELT & PULLEY  $108.17 

34802970326 ROD,HINGE,F/A DOOR  $63.48 

34802970465 WELDMENT,DOOR, FLAIL AXE  $584.90 

34802970540 WELDMENT,ROLLER  $1,111.37 

34802970585 WELDMENT,SKID SHOE  $238.00 

34802970709 PLATE,INSIDE PLATE  $84.01 

34802971387 WLDMT,LEAF BLADE BAR TOP  $334.17 

34802971963 WELDMENT, DOOR  $760.95 

34802972442 GUARD,BEARING  $173.85 

34802974207 BUMPER  $110.49 

34802974212 WLDMT SHIELD REAR  $359.63 

34802974225 BRACKET TENSION ADJUSTMENT  $26.15 

34802974235 ASY SPINDLE  $1,382.10 

34802974237 END CAP  $249.60 

34802974238 SPACER  $373.38 

34802974239 SHEAVE POLY-V 20L6.00 W/GROOVE  $293.82 

34802974240 BUSHING QD-SK 1-1/8  $85.60 

34802975175 MOTOR GEAR 3.94 CIR  $1,946.61 

34802975600 SAW BLADE PACKAGE OF 2  $1,330.13 

34802977728 GEARBOX MOUNTING FRAME  $470.80 

34802978249 ASY,DRIVE SPINDLE  $1,691.64 

34802978266 HUB, 20R10 1BORE WITH  $149.22 

34802978267 HUB, 20R10 1-1/8 BORE WITH  $190.55 

34802979262 MACHINED TUBE, MOTOR MOUNT  $499.86 

34802979296 SHEET, BELT COVER SHORT  $140.08 

34802979297 SHEET, BELT COVER LONG, 4  $156.62 

34802981410 WELDMENT, 60 ROTARY, SWIVEL  $6,218.03 

34802981752 PLATE, HITCH POST BOTTOM  $153.15 

34802981757 WELDMENT, PIN, HITCH POST  $189.15 

34802982914 WELDMENT, DOOR  $695.00 

34802982915 ROD, HINGE  $79.07 

34802982919 FLAP, 8 1/2 X 52 X 3/8 THK  $45.03 

34802982920 FLAP, REAR 10 X 53 X 3/8THK  $48.09 

34802983633 WELDMENT, SAW BODY, 4 BLADE  $1,441.39 

34802984002 WLDMNT, STOP SWIVEL  $126.20 

34802984370 ADP, SWIVEL, HITCHPOST  $717.98 

34802984374 WLDMNT, MOUNT, CYLINDER  $577.60 

34802985319 WELDMENT, HITCH POST  $1,127.93 

34802986200 WELDMENT, HITCHPOST  $1,279.60 

34802986203 ASY,60” ROT, GEAR, BAR  $15,336.89 

34802986218 WELDMENT, HITCH POST  $935.17 

34802986277 KNIFE,EXTREME SERVIC PKG 74  $287.76 

34802986278 KNIFE,EXTREME SERVIC PKG 88  $320.46 

34802989246 KIT, SET, BLADE BAR, 60" ROT  $213.18 

34802991470 WELDMENT,DOOR, 48" FLAIL SWVL  $462.52 

348100706 DRIVE BELT  $48.20 

348100727 WLDMT-IDLER ARM  $98.92 

348100743 LOWER HITCH PIN  $9.27 

348100755 DEFLECTOR, TRASH 88” (REAR)  $96.38 

348100761 RING  $2.87 

348100783 DEFLECTOR, TRASH 74” (REAR)  $83.86 

348101778 IDLER BEARING SPACER  $1.83 

348101779 TOP LINK HITCH PIN  $5.02 

348102501 DRIVE SHAFT PULLEY  $95.37 

348102651 PULLEY SHIM (AS NEEDED)  $4.63 

348102652 CUTTERSHAFT PULLEY  $161.17 

348102658 OVERARM  $225.63 

R02132015



Please call your Customer Service Representative for pricing and availability.
14

TERRAIN KING PARTS PRICE LIST - F.O.B. POINT OF SHIPMENT
EFFECTIVE 2-13-15

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

348102667 A FRAME SPACER  $10.83 

348102670 PIN-HARDENED  $0.75 

348103051 SHOE WEAR PLATE  $22.45 

348103064 FENDER  $38.82 

348103065 CUTTERSHAFT PULLEY  $149.61 

348103105 IDLER PULLEY - INT  $33.06 

348103117 BELT GUARD FENDER. CTR FWD OR REV  $33.37 

348103715 A FRAME  $56.33 

348103716 LOWER BUSHING CAT 1 TO CAT 2  $9.90 

348103717 UPPER BUSHING CAT 1 TO CAT 2  $9.90 

348105597 SHIELD MOUNTING BRACKET  $39.69 

348106458 PLATE, MOTOR MOUNT  $82.64 

348106528 WLDMT,IDLER ARM LEFT  $141.78 

348106529 WLDMT,IDLER ARM RIGHT  $135.19 

348107124 CUTTERSHAFT WLDMNT, 74” CC KNIFE  $2,598.64 

348107125 CUTTERSHAFT WLDMNT, 88” CC KNIFE  $2,854.35 

348107156 CUTTER HSG WLDMNT, RH 74” WING  $3,076.46 

348107157 CUTTER HSG WLDMNT, LH 74” WING  $3,574.61 

348107158 CUTTER HSG WLDMNT, RH 88” WING  $3,742.78 

348107159 CUTTER HSG WLDMNT, LH 88” WING  $3,557.13 

348107256 WLDMT,FOOT GUARD 74,  $304.98 

348107257 FOOT GUARD WLDMNT, 74”  $316.61 

348107259 FOOT GUARD WLDMNT, 88”  $447.61 

348107386 BELT GUARD WLDMNT LH FWD ROT  $155.60 

348107390 BELT GUARD WLDMNT, RH FWD ROT  $158.71 

348107745 COARSE CUT CUTTERSHAFT  $2,357.05 

348107747 WLDMT,HSG,EXT.SHFT,OFFSET  $219.82 

348107748 SHAFT,OUTPUT FOR SH96  $229.21 

348107753 RUBBER REAR TRASH DEFLECTOR  $83.77 

348107754 FRONT FOOT GUARD  $426.27 

348107768 CUTTER HSG, STD CTR  $3,417.08 

348107785 ROLLER WLDMNT, 74”, HEX SHAFT  $662.66 

348107786 ROLLER WLDMNT, 88”, HEX SHAFT  $672.18 

348107787 ROLLER (W/ HEX SHAFT)  $682.38 

348108185 OFFSET LOCKING PLATE  $131.58 

348108743 BAR, FLAP RETAINER 74” (REAR)  $50.43 

348700171 COUPLER, W/ZERK, SPLINED  $81.13 

348700491 HOUSING AND BEARING ASSEMBLY  $99.83 

348700739 BEARING HOUSING W/ZERK ASSY  $50.30 

348701845 BELT GUARD PACKAGE  $609.00 

348701905 ASSY,OUTBRD BRG PLATE (SHD-FR)  $155.16 

348702673 GEARBOX ASY  $1,325.95 

348702747 ASSY,IDLER,RH (FWD ROT)  $209.55 

348702748 ASSY,IDLER,LH (FWD ROT)  $209.55 

348702749 IDLER PIVOT PIN  $57.59 

348702754 SUPPORT, GUARD  $99.09 

348703260 ROLLER ASY, 88”, HEX SHAFT  $1,070.54 

348703261 ROLLER ASY, 74”, HEX SHAFT  $1,049.11 

348703695 CUTTERSHAFT BEARING & HSG ASY  $150.96 

348703896 GUARD, ASY, BELT  $212.28 

348703977 ROLLER BRKT ASY, LH  $277.84 

348703978 ROLLER BRKT ASY, RH  $277.84 

348704305 BEARING, ASY  $224.40 

35102983680 WLDMT UNDERFRAME CWT  $10,090.11 

37002988394 MANUAL, PARTS, KB1800/KB2200  $35.70 

37002989470 MANUAL, SERVICE, KB1800/2200  $38.06 

D138 DECAL,CW BLADE ROTATION  $-   

D375 DECAL , WARNING REPLACE BLADE  $-   

D616 DECAL, DANGER, MULTI-HAZARD  $-   

D617 DECAL, OIL LEAK, HIGH PRESSURE  $-   

D618 DECAL, OPERATOR SAFETY  $-   

D622 DECAL, DANGER, OPERATION, DOOR  $-   

D623 DECAL, WARNING, PINCH POINTS  $-   

D625 DECAL, WARNING, TANK PRESSURE  $-   

D627 DECAL, ELEC EQUIP, DISCONNECT  $-   

D641 DECAL, HAZARD, PINCH POINTS  $-   

D869 DECAL, GENUINE TK PARTS  $-   

D877 DECAL,HYD OIL,UNIVERSAL TRACTR  $-   

R02132015




